
Restricted ALA 

SERVICES ae 

INSTALLATION OF AIR TURBINE GEARBOX 

Cl. of 

Ref. No. Part No. Description yer, Mati. Spec. =e Fate 

123456 L.M. 

- INSTALLATION OF AIR TURBINE GEARBOX - - - 161/2 

(E.F 3.61.53) 

Consisting of :— 

E.B2.61.81 . ADAPTOR, turbine gear box exhaust 1 L365 - 161/3 

5UA/8783 | E.E. CO. LTD. . ALTERNATOR 1 - A 161/26 

BRADFORD 

AE.2071 

2950 | E.B2.61.65 . BOLT, special, air turbine gear box mounting 1 S95 Cc 161/5 

5UA/8387 | AED.2054036 . COVER, and air pipe, assembly 1 - C | 161/6 

2951 | E.B2.61.75 . EYE-BOLT, special, air turbine and steady arm anchor 1 $95 Cc 161/7 

5UA/8784 | E.E. CO. LTD. . GENERATOR (Pre-Mod. 9039) 1 _ A 161/27 

AE.2519 

5UA/1098481 | £.E. CO. LTD. . GENERATOR (Mod. 9039) 1 - A 161/27 

AE.2519 Mk. 2 

28F/8011896 | AGS.1142/C . NIPPLE, gear box breather pipe 1 - Cc 161/9 

28M/1011476 | A27/JS . NUT, 3/8" BSF, slotted, for air turbine gear box 2 - Cc 161/10 

attachment bolts 

2952] E.B2.61.125 . PIPE, assembly, oil breather, 3/8" o/d x 24 SWG 1 L56 c 161/11 

28P/9527619 | SP90/C7 . PIN, split, 1/16" dia. x 1’’ long, for nuts on air 2 - Cc 161/12 

turbine attachment bolts 

2953 | E.B2.61.83 . RING, piston, turbine exhaust pipe sealing 1 | DTD719 Cc 161/13 

7852 | EEAS.28/26/6A . SHIM, laminated 1 Alum. c 161/14 

12568 | E.B2.61.73 . STRUT, air turbine gear box 1 - Cc 161/15 

- Attachments:— 

2956 | E.B1.61.31 . Bolt, special, 1/4” BSF 2 $95 Cc 161/16 

28M/7002430 | AGS.2002/E/1 . Nut, stiff, 1/4’ BSF 2 - Cc 161/17 

28W/9419487 | SP16/E . Washer, 1/4" BSF plain 1 - c 161/18 

28W/9419405 | SP16/E . Washer, 1/4” BSF plain 1 - Cc 161/19 

2958 | E.B2.61.85 . STRUT, air turbine gear box steady 1 - Cc 161/20 

- Attachments:— 

2956 | E.B1.61.31 . Bolt, special, 1/4’ BSF 2 $95 Cc 161/16 

28M/ 7002430 | AGS.2002/E/1 . Nut, stiff, 1/4’' BSF 2 - Cc 161/17 

28W/9419487 | SP16/E . Washer, 1/4” BSF plain 1 = Cc 161/18 

28W/9419405 | SP15/E . Washer, 1/4” BSF plain 2 - Cc 161/19 

2957 | £.82.61.95 . STRUT, air turbine gear box steady 1 - c | 161/21 
Attachments:— 

2956 | E.B1.61.31 . Bolt, special, 1/4" BSF 2 $95 Cc 161/16 

28M/7002430 | AGS.2002/E/1 . Nut, stiff, 1/4" BSF 2 - c 161/17 

28W/9419487 SP16/E . Washer, 1/4’’ BSF plain 1 - Cc 161/18 

28W/9419405 | SP15/E . Washer, 1/4” BSF plain 1 - Cc 161/19 

37L/ ROTOL . UNIT, accessory drive 1 - A 161/28 

ADE.383 

7853 | EEAS.28/26/CU . WASHER, special, for eye-bolt 1 $515 Cc 161/23 

28W/9419466 | SP13/J . WASHER, 3/8” BSF, for turbine gear box attachment 2 - Cc 161/24 

bolts 

30A/2296 t . WIRE, locking, 20 SWG QR] DTD189 Cc 161/25 

ABCD
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